DETAIL A

2JADJUST BOTH EYEBOLT

LOCK NUTS (ITEM 1E2) TO JUST|
REMOVE THE SLACK WITH
UPPER IN-LINE WITH

BASE TUBES AND THEN

MGHTEN JAM NUTS (ITEM1E3)

RIGHT SIDE
BASE VIEW

REVISIONS

REV.A.-ORIGINAL ISSUE, 1/3/05

IASSEMBLE PIVOT BOLTS WITH LOCTITE
[#277 ON THREADS ONLY. USE AMSOIl
ATER RESISTANT GREASE #GWR OR
IAPPROVED EQUIVALENT IN STEEL

BUSHING.

Korman Signs

MODEL SS548A SIGN STAND PARTS LIST

SCALE: NOTTO SCALE |REV. A

|APF’ROVED:

ITEMNO. | SUBNO. | QTY. [PART NO. DESCRIPTION
1 1 SS548A BASE, SPRINGS, LEGS AND UPPER SUBASSY
1A 1 3WSS548BASE BASES FOR 548, A, AE, AMD, E
1B 4 1CAT48LR LEG ASSEMBLY FOR SS548A SIGN STAND
1B3 1 HFG26CH22Z 3/8"-16X2-1/4 PLATED HEX BOLT G2
1B4 1 HFG26FWUZ 3/8" USS PLATED FLAT WASHER
1B5 1 HF11252818 WASHER NYLON 11/4 0D 3/8 ID 1/8 T
1B10 1 1C2RF125 FEET RUBBER FOR 1-1/4 SQ TUBING
1B11 1 3WSSALLEGPLATE ALUMINUM OUTSIDE LEG PLATE,548/560
1B12 1 HFDR3878EAS RIVET DRIVE 3/8" AL BDY/ST PIN
1B13 1 HFG26CHNEZ 3/8"-16 PLATED NUT ESNA G2
1B14 2 1CMSD68BSLF RIVET OPEN END 3/16" LARGE FLANGE
1C 1 3WSS548UPPERKT UPPER FOR SS548 WITH KNOB AND BOLTS
1C1 1 3WSS548UPPER UPPER FOR SS548 STAND
1C2 1 1CVPTCLFL60ST100 |KNOB BLACK 3/8"-16X1 STUD
1C3 2 HFG86CH16STZ 3/8"-16X1-3/4 PLATED HEX BOLT ST G8
1D 2 1C12125 SPRING 125#
1E 2 HFG25C124ZKT 5/16" EYEBOLT AND NUTS KIT
1E1 1 HFG25C124Z2 5/16"-18X2 1/2 PLATED EYE BOLT G2
1E2 1 HFG25CHNEZ 5/16"-18 PLATED NUT ESNA G2
1E3 1 HFG25CHJNZ 5/16"-18 G2 PLATED HEX JAM NUT
2 1 3WSS548MAST MAST FOR S§S548 SIGN STAND
2A 1 1CVRR152 SNAP BUTTON CONTOURED RAMP 3/8
3 1 1C548ALABEL LABEL FOR MODEL SS548A SIGN STAND
4 1 2SKSIPL350850 KSI PROMO LABELS
5 1 1CNCHRP350 NCHRP 350 LABEL
6 1 3WSSFABRICADAPTER FABRIC ADAPTER FOR SS548/560
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